
CNIC M-5090.3 
26 Sep 2017 

OPERATOR IN RESPONSIBLE 
CHARGE AND ASSISTANT 

OPERATOR IN RESPONSIBLE 
CHARGE TRAINING AND 

CERTIFICATION PROGRAM 
FOR 

U.S. NAVY OVERSEAS 
DRINKING WATER SYSTEMS 



26 Sep 2017



CNIC M-5090.3 
26 Sep 2017 

ii 

TABLE OF CONTENTS 

ACRONYMS iv 

Chapter 1 INTRODUCTION 1-1 
1. Background 1-1 
2. Purpose 1-1 
3. Scope 1-1 
4. Program Applicability 1-2 
5. Program Execution 1-2 
6. Roles and Responsibilities 1-3 
7. Forms and Information Management 1-4 

Chapter 2 OPERATOR ROLES AND RESPONSIBILITIES 2-1 

Table 2-1 Operator Roles and Responsibilities 2-1 
 Table 2-2 ORC and AORC Roles and Responsibilities 2-1 

Chapter 3 ORC AND AORC CERTIFICATION PROCESS 3-1 
[...]
and written instructions; mechanical aptitude; alertness and dependability; and physical condition 
commensurate with the demands of the position.  The remaining experience shall be in related 
fields such as water facility operation, water laboratories, water pumping stations, water system 
design and engineering, surface facilities, wells, or cross-connection control. 
 
2. Assistant Operator in Responsible Charge (AORC).  Is an individual that meets all 
established criteria designated by the Navy to be responsible for the operation and maintenance 
of a particular facility in the temporary absence of the ORC. 
 
3. Available.  The ORC or the designated AORC is either on call or on duty. 
 
4. Contact Hours.  Each hour of classroom training instruction. 
 
5. Certified Operator.  Any holder of a certificate issued per the provisions of this program. 
 
6. Fit for Human Consumption.  Water that meets primary drinking water standards as defined 
by FGS, and references (g) and (i), and is safe for drinking, cooking, bathing and other oral 
hygiene uses. 
 
7. Installation Water Quality Board (IWQB).  A board chaired by each overseas Navy 
Installation Control Officer  that provides management and oversight of drinking water systems 
in order to achieve compliant drinking water that is fit for human consumption.  Standing 
members are the PWO, representatives from installation Public Works Environmental and 
Utilities, representative from local Preventive Medicine Authority and the installation Public 
Affairs Office.  Other ad hoc members shall be added as needed.  The IWQB reports to the 
RWQB for all drinking water matters. 
 
8. Navy Drinking Water System.  A PWS or non-PWS that is operated by the U.S. Navy, 
operated by a lessor of the U.S. Navy, or operated under a U.S. Navy Facility Support Contract, 
BOS Contract, other relevant contract or other HN agreement. 



CNIC M-5090.3 
26 Sep 2017 

B-2

9. Navy Operator Certification Authority (NOCA) Board.  The board made up of Navy drinking
water subject-matter experts that operates under the direction of the WQOC. 

10. On Call.  To respond upon notification to a work-related emergency or situation when off
duty.  The ORC or AORC must be available to respond immediately via telephone and to be on 
site within a predefined number of minutes after notification.  Either an ORC or AORC must be 
on call 24/7. 

11. On Duty.  When the ORC or AORC is on at least one Navy installation where their overseas
drinking water system(s) is/are located during each operating shift making process control and 
system integrity decisions about water quality or quantity that affect public health.  Minimum is 
expected to be eight hours/day, five days a week except in extenuating circumstances (e.g., both 
are attending training), during which time at a minimum a provisional operator must be 
available. 

12. Operator.  Is an individual who has direct responsibility for the operation or maintenance of
a WTP or water distribution system. 

13. Operator in Responsible Charge (ORC).  An individual that meets all established criteria
designated by the Navy to be responsible for supervising or directing the operation or 
maintenance of a particular WTP or water distribution system and makes process control and 
system integrity decisions. 

14. Provisional Certification.  May be granted temporarily, and under certain conditions, prior to
meeting and passing certain Level I, II or III training and exam requirements. 

15. Public Water System (PWS) is a system for providing piped water to the public for human
consumption, if such system has at least 15 service connections or regularly serves a daily 
average of at least 25 individuals at least 60 days of the year.  This also includes any collection, 
treatment, storage and distribution facilities under control of the operator of such systems, and 
any collection or pretreatment storage facilities not under such control that are used primarily in 
connection with such systems.  A PWS is either a "community water system" or a "non-
community system." 

a. Community Water System.  A PWS that has at least 15 service connections used by year-
round residents, or which regularly serves at least 25 year-round residents. 

b. Non-Community Water System.  A PWS that serves the public, but does not serve the
same people year-round. 

c. Non-Transient, Non-community Water System.  A PWS that supplies water to at least 25
of the same people at least six months per year, but not year round.  Examples include schools, 
factories, office buildings and hospitals that have their own water systems. 



CNIC M-5090.3 
26 Sep 2017 

B-3

d. Transient, Non-Community Water System.  A PWS that provides water to at least 25
persons (but not the same 25 persons) at least six months per year.  Examples include but are not 
limited to gas stations, motels and campgrounds that have their own water sources. 

16. Reciprocity.  Pending review, approval and recommendation of the NOCA Board, the
RWQB may issue certification without examination and on a case-by-case basis to Navy 
installation drinking water system operators.  Operators must certified at a comparable system 
classification level, have passed an adequate written examination and hold a valid certificate in 
another state, territory or possession of the U.S. or any country, provided the requirements for 
certification of operators under which the certification was issued do not conflict with and are 
equivalent to the Navy ORC and AORC Operator Training & Certification (OT&C) program 
requirements. 

17. Regional Water Quality Board (RWQB).  Develops HN–appropriate strategies, oversees the
associated processes, and is designated to provide compliant drinking water that is fit for human 
consumption to all Navy personnel within their area of responsibility.  Each Navy Region 
overseas or with overseas installations must establish Navy RWQBs.  The RWQB shall be 
chaired by the REGCOM (not a designee).  Standing members are the Region N4 and N45, 
representatives from the Region N45 Environmental office, NAVFAC Engineering Command 
Public Works Utilities, Navy Region Preventive Medicine Authority, Region Public Affairs 
Office and Region Counsel.  Other ad hoc members shall be added as needed.  The RWQB 
oversees installation programs and ensures compliance and consistency but does not have 
program primacy.  The RWQB reports to the WQOC for all drinking water matters. 

18. Water Distribution System.  Refers to any combination of pipes, tanks, pumps, etc. that
deliver water from a source or treatment facility to the consumer. 

19. Water Quality Oversight Council (WQOC).  Is the overall governing body responsible to
provide water quality oversight for U.S. Navy drinking water systems at overseas installations 
similar to that provided by the USEPA and states for Navy drinking water systems in the U.S.  
The WQOC is permanently chaired by the CNIC N4, Director of Facilities and Environmental.  
Standing members include representatives from CNIC and NAVFAC HQ Environmental and 
Facilities and Public Works, BUMED HQ, Navy and Marine Corps Public Health Center, 
NAVFAC Atlantic and Pacific, and NAVFAC Engineering and Expeditionary Warfare Center.  
The WQOC convenes on a regular basis, determines overarching policies and makes associated 
decisions.  The WQOC reports on a regular basis to the executive authority, CNIC. 

20. Water Treatment Facility.  Means any facility or facilities used or available for use in the
collection, treatment, testing, storage or pumping of water for a PWS.  Treatment includes 
additional treatment of purchased water by the Navy or its agents.  It specifically excludes 
distribution. 



CNIC M-5090.3 
26 Sep 2017 

C-1

APPENDIX C 
WATER TREATMENT FACILITY CLASSIFICATION POINT SYSTEM 

Parameter Sub-Parameter 1 Sub-Parameter 2 
Rating 
Value 

Surface Water Source 

flowing stream 5 

flowing stream w/impoundment 7 

raw water treatment 3 

Ground Water Source 

first five wells 5 

add 1 point per five wells or 
fraction thereof  

1 

Coagulation 

aluminum or ferric based 10 

polymer 5 

Mixing 

baffle 2 

mechanical 4 

air 3 

Oxidation (pre-treatment) 

ClO2 5

ozone 5 

KMnO4 3

Cl2 3

Carbon Treatment 2 

Aeration 

mechanical draft 3 

coke tray / splash tray 2 

diffused 3 

packed tower (VOC reduction) 10 

pH Adjustment (primary) 



CNIC M-5090.3 
26 Sep 2017 

C-2

Parameter Sub-Parameter 1 Sub-Parameter 2 
Rating 
Value 

caustic (NaOH) 10 

lime / soda ash 3 

acid 10 

Sedimentation 

standard rate 5 

tube settlers 3 

upflow 8 

pulsators and plates 5 

Contact Tank 1 

Filtration 

pressure 

sand / anthracite 8 

synthetic media 
(birm) 

8 

granular activated 
carbon (GAC) 

10 

gravity 

sand 10 

anthracite (mixed) / 
GAC 

12 

with surface wash or 
air scour 

2 

membrane (microfiltration or 
ultrafiltration) 

10 

Ion Exchange 

softener, Na cycle 5 

softener, H cycle 7 

Fe and Mn (greensand) 10 

mixed bed or split stream 12 

Lime Softening 

spiractors 10 

clarifier with coagulation 12 

fuel burner (recarbonation) 5 



CNIC M-5090.3 
26 Sep 2017 

C-3

Parameter Sub-Parameter 1 Sub-Parameter 2 
Rating 
Value 

Phosphate (sequestering agent) 5 

Stabilization 

acid feed 10 

phosphate 2 

caustic (NaOH) 10 

lime / soda ash 3 

contact units 5 

Nanofiltration, Reverse Osmosis or 
Electrodialysis 

111 

Disinfection 

gas Cl2 10 

hypochlorite solution 7 

ClO2 13 

ozone 13 

ammonia and Cl2 12 

ultraviolet light (UV) 5 

Fluoridation 

saturator 8 

dry feed 8 

solution (acid) 10 

Pumping (each station) 

raw 3 

intermediate (at plant) 1 

finished (at plant) 3 

distribution system booster 2 

Storage Tank (each) 

raw 1 

treated ground level at plant or in 
distribution system 

1 

elevated at plant or in distribution 
system 

2 



CNIC M-5090.3 
26 Sep 2017 

C-4

Parameter Sub-Parameter 1 Sub-Parameter 2 
Rating 
Value 

hydropneumatic at plant or in 
distribution system 

2 

Population Served (1 point per 1,000 persons 
served or fraction thereof) 

1 min. to 50 
max. 

Plant Capacity (1 point per 1 MGD capacity or 
fraction thereof) 

1 min. to 25 
max. 

On-Site Quality Control 

bacteriological 

MPN/MF 5 

HPC 2 

MMO-MUG 
(Colilert) 

2 

pH 

meter 2

test kit 1

fluoride 

meter 3

colorimetric 3

chlorine 

titrator 3

colorimeter 2

test kit 1 

iron 1 

hardness 1 

alkalinity 1 

turbidity 1 

manganese 1 

others (1 pt. each) 1 



CNIC M-5090.3 
26 Sep 2017 

D-1

APPENDIX D 
WATER DISTRIBUTION FACILITY CLASSIFICATION POINT SYSTEM 

Parameter Sub-Parameter 1 Sub-Parameter 2 Rating Value 

Potable Water Distribution System 

population served (1 point per 1,000 
persons served or fraction thereof) 

1 min. to 50 
max. 

plant capacity (1 point per 1 MGD 
capacity or fraction thereof) 

1 min. to 25 
max. 

booster pump station (each) 2 

storage tank (finished water at plant 
or in distribution system) 

ground level (each) 1 

elevated (each) 2 

hydropneumatic (each) 2 

pressure zone (each) 5 

pressure reducing valve vault (each) 2 

master meter vault to/from another 
system (each) 

1 

pier hookup (each) 5 

fire rated system 25 

Non-Potable Water Distribution System 

population served (1 point per 1,000 
persons served or fraction thereof) 

1 min. to 50 
max. 

booster pump station (each) 2 

storage tank (finished water at plant 
or in distribution system) 

ground level (each) 1 

elevated (each) 2 

hydropneumatic (each) 2 

pressure zone (each) 5 

pressure reducing valve vault (each) 2 

master meter vault to/from another 
system (each) 

1 

pier hookup (each) 5 

fire rated system 25 




